q « o
.”..._.__.___.__:__:..__._..__:. __.___.__. it __:_____‘ __:____
hh_“.,_n‘_nﬁ,H_____m_mh______“,,““_“,_“,_mﬁ,ﬁ%_%..__“.”m_._
T T T R [
e

i
iy

.

o= iy
T B
__ﬁ_“______m,__.N_____b._\__\___u_______,‘ﬂ__h_u ________H___,___,__“ ﬁ

_._.._.”._“ T (i i
e
________— ]

S
LT

—42
—43

'll.‘;‘

111 |

T M ride :

1 ___ ____.__q____.___.m.__._ ___— ___.___ ..___“ ___ ___ i L_______‘q_____ | _‘ 1_”___”___1___H__.._111__1. _______
] h____ i __H I ,... i ___.__________”__,__“__.____
I fili ___________ __,_____\___.Pﬁ 1 il
T
I ____ /] | i ____ __11

y

.....__._“___ ____._Jq ____ ___: 1.__. 1~_____.qqh. H__ __.__“ ___. __. I i q_._ 1__
.m.”...______h“_____.“__v_u__.“.___ 1 H__L_” ..1._.___.______q ___ _.__ 1_”____H__H__L\_\_____“_____ﬁ_%
L
S I
_ I I

|/E # S L _______ ____ [




#2 - DRAIN VALVE,Qty Req in Model: 1
Part #: 5140236-31Description: DRAIN VALVE

#3 - FOOT,Qty Req in Model: 2
Part #: 5140168-82Description: FOOT

#4 - SCREW,Qty Req in Model: 2
Part #: 5140230-55Description: SCREW

#5 - WHEEL,Qty Req in Model: 2
Part #: 5140228-99Description: WHEEL

#6 - BOLT,Qty Req in Model: 2
Part #: 5140168-86Description: BOLT

#7 - NUT,Qty Req in Model: 2
Part #: 5140230-44Description: NUT

#8 - GRIP,Qty Req in Model: 2
Part #: 5140168-87Description: GRIP

#9 - FILTER,Qty Req in Model: 2
Part #: 5140168-89Description: FILTER

#9 - PUMP,Qty Req in Model: 1
Part #: 5140170-69Description: PUMP

#9 - HEAD,Qty Req in Model: 2
Part #: 5140170-70Description: HEAD

#9 - VALVE PLATE ASSY,Qty Req in Model: 2
Part #: 5140170-71Description: VALVE PLATE ASSY

#9 - GASKET KIT,Qty Req in Model: 2
Part #: 5140170-72Description: GASKET KIT

#9 - HEAD BOLT,Qty Req in Model: 8
Part #: 5140170-73Description: HEAD BOLT

#9 - FLYWHEEL,Qty Req in Model: 1
Part #: 5140170-74Description: FLYWHEEL

#9 - BOLT,Qty Req in Model: 1
Part #: 5140170-75Description: BOLT

#9 - WASHER,Qty Req in Model: 1
Part #: 5140170-76Description: WASHER

#9 - LOCK WASHER,Qty Req in Model: 1
Part #: 5140170-77Description: LOCK WASHER

#9 - SIGHT GLASS,Qty Req in Model: 1
Part #: 5140170-78Description: SIGHT GLASS

#9 - BREATHER,Qty Req in Model: 1
Part #: 5140170-79Description: BREATHER

#9 - OIL PLUG,Qty Req in Model: 1
Part #: 5140170-80Description: OIL PLUG

#10 - SCREW,Qty Req in Model: 5
Part #: 5140235-61Description: SCREW

#11 - SPRING,Qty Req in Model: 5



Part #: 5140235-62Description: SPRING

#12 - PULLEY,Qty Req in Model: 1
Part #: 5140169-01Description: PULLEY

#13 - MOTOR,Qty Req in Model: 1
Part #: 5140235-63Description: MOTOR

#13 - START CAPACITOR,Qty Req in Model: 1
Part #: 5140235-64Description: START CAPACITOR

#13 - RUN CAPACITOR,Qty Req in Model: 1

Part #: 5140235-65Description: RUN CAPACITOR
#13 - CAPACITOR COVER,Qty Req in Model: 1
Part #: 5140235-66Description: CAPACITOR COVER

#13 - MOTOR,Qty Req in Model: 1
Part #: 5140246-53Description: MOTOR

#14 - SCREW KIT,Qty Req in Model: 2
Part #: 5140230-58Description: SCREW KIT

#15 - PRESSURE SWITCH,Qty Req in Model: 1
. Description: PRESSURE
Part #: 5140169-07SW|.|.CH

#16 - CORDSET,Qty Req in Model: 1
Part #: 5140169-08Description: CORDSET

#17 - NIPPLE,Qty Req in Model: 2
Part #: 5140209-08Description: NIPPLE

#18 - REGULATOR,Qty Req in Model: 1
Part #: 5140169-09Description: REGULATOR

#19 - PRESSURE GAUGE,Qty Req in Model: 1
Part #: 5140169-10Description: PRESSURE GAUGE

#20 - QUICK CONNECT,Qty Req in Model: 1
Part #: 5140238-02Description: QUICK CONNECT

#21 - PRESSURE GAUGE,Qty Req in Model: 1
Part #: 5140169-12Description: PRESSURE GAUGE

#22 - OUTLET TUBE,Qty Req in Model: 1
Part #: 5140169-13Description: OUTLET TUBE

#23 - CHECK VALVE,Qty Req in Model: 1
Part #: 5140169-43Description: CHECK VALVE

#24 - ASSY NUT SLEEVE 3/8,Qty Req in Model: 2
Part #: 5140235_675/35cnpt|0n: ASSY NUT SLEEVE

#25 - BELT GUARD,Qty Req in Model: 1
Part #: 5140169-16Description: BELT GUARD

#26 - BELT GUARD,Qty Req in Model: 1
Part #: 5140169-17Description: BELT GUARD

#27 - BELT,Qty Req in Model: 1
Part #: 5140169-15Description: BELT

#28 - SCREW,Qty Req in Model: 3
Part #: 5140169-34Description: SCREW

#30 - TUBE,Qty Req in Model: 1
Part #: 5140169-19Description: TUBE



#31 - INSERT,Qty Req in Model: 1
Part #: 5140169-20Description: INSERT

#32 - ASSY NUT SLEEVE 1/4,Qty Req in Model: 1
Part #: 5,]40235_69I1Z)/(Zscr|ptlon: ASSY NUT SLEEVE

#33 - CORD,Qty Req in Model: 1
Part #: 5140169-21Description: CORD

#35 - SAFETY VALVE,Qty Req in Model: 1
Part #: 5140169-22Description: SAFETY VALVE

#36 - SCREW,Qty Req in Model: 4
Part #: 5140235-84Description: SCREW

#37 - O-RING,Qty Req in Model: 2
Part #: 5140209-09Description: O-RING

#38 - BUSHING,Qty Req in Model: 2
Part #: 5140209-10Description: BUSHING

#40 - SCREW,Qty Req in Model: 1
Part #: 5140235-70Description: SCREW

#40 - SCREW,Qty Req in Model: 1
Part #: 5140235-70Description: SCREW

#41 - SPACER,Qty Req in Model: 3
Part #: 5140235-72Description: SPACER

#42 - WARNING LABEL,Qty Req in Model: 1
Part #: 5140168-84Description: WARNING LABEL

#43 - LABEL-HOT SURFACE,Qty Req in Model: 1
. Description: LABEL-HOT
Part #: 5140230—388URFACE

# - DRAIN VALV,Qty Req in Model: 1
Part #: 5140235-60Description: DRAIN VALV

# - BELTGUARD OUTER,Qty Req in Model: 1
. Description: BELTGUARD
Part #: 51402:’>5—680u.|.ER

# - SCREW,Qty Req in Model: 1
Part #: 5140235-71Description: SCREW



